

## 測試報告 **Test Report** 日期(Date): 15-Apr-2024 號碼(No.): ETR24401276 頁數(Page): 1 of 4 岡韋印刷企業股份有限公司 (KANG WEI COLOR-PRINTING CO., LTD.) 台中市西屯區工業區八路14號 (NO. 14, 8TH RD, INDUSTRIAL PARK, TAICHUNG TAIWAN) 以下測試樣品係由申請廠商所提供及確認 (The following sample(s) was/were submitted and identified by the applicant as) : 岡韋印刷企業股份有限公司 (KANG WEI COLOR-PRINTING CO., LTD.) 送樣廠商(Sample Submitted Bv) 樣品名稱(Sample Name) PE FILM (PE塑膠膜) \_\_\_\_\_ \_\_\_\_\_ 收件日(Sample Receiving Date) 08-Apr-2024 測試期間(Testing Period) 08-Apr-2024 to 15-Apr-2024 依據客戶指定,參考 94/62/EC 指令測試鎘、鉛、汞、六價鉻含量。 (As specified 測試需求(Test Requested) by client, with reference to Directive 94/62/EC to determine Cadmium, Lead, Mercury, Cr(VI) contents in the submitted sample(s).) 請參閱下一頁 (Please refer to following pages.) 測試結果(Test Results) 論(Conclusion) 根據客戶所提供的樣品·其測試結果符合 94/62/EC的第11條及其修定指令之限值 結 要求。 (Based on the performed tests by submitted sample(s), the test results comply with the limits of Directive 94/62/EC- Article 11 and its subsequent amendments.)







This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com.tw/terms-of-service and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at https://www.sgs.com.tw/terms-of-service. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

SGS Taiwan Ltd. 台灣檢驗科技股份有限公司

新北市五股區新北產業園區五權七路 25 號 t+886(02)2299 3939 f+886(02)2299 3237 25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan